



PG MEASUREMENT REPORT

MEASUREMENT OF FLIGHT TEST SAMPLE

Report number : **PG_1285.2018**
Manufacturer : **Dudek**

Sample name: **Nemo 4 25**
S/N: **P-10024**

TOTAL LINE LENGTH [mm]

		A	B	C	D	E	Stabilo	Brakes
Center	1	6300	6231	6331	6407		5658	7213
	2	6245	6178	6277	6362		5615	6856
	3	6236	6167	6267	6348		5534	6708
	4	6280	6210	6315	6385		5537	6617
	5	6263	6181	6276	6352		5576	6695
	6	6223	6139	6228	6299		5649	6533
	7	6212	6127	6201	6268			6422
	8	6243	6158	6227	6279			6352
	9	6035	6055	6106	6151			6351
	10	5968	5987	6039	6072			
Wing tip	11	5853	5888	5933	5950			
	12	5829	5869	5919	5928			
	13							
	14							
	15							
	16							
	17							
	18							
	19							
	20							
	21							
	22							

MEASUREMENT TOTAL RISER LENGTH [mm]

Risers	trim	accel
A	520	382
A'	619	482
B	521	417
C	520	520
D		
accel	125	mm